C881-C881LS-C885

O8I
SPACER BlocK

Viegs3g£o

ITEM PART NQ ary. DESCRIPTION ITEM PART MO QTY.  DESCRIPTION
1 V1080671 2 TUBE & PLUNGER ASSY. 23 VKL-345 1 BEARING BLOCK ASSEMBLY
2 V1080670 2 TUBE VA 24 V1080236 2 RACX
3 VKL-{76 2 PLUNGER ASSY. INCLUDES [TEM 8 2% vS=722 2 CAPSCREV /2 x |
4 VA=~{325 2 PACXING 26" V1083383 ] TRENCH COVER DOOR
s vs-38357 4 PACKING 7 V1085393 1 ARM TRIP PIN
6 vs-5858 2 GASKET 28 V1088218 L PILLOV BLOCX
7 vS-18868 2 FLAX VIPER 29 08140 t MOUNTING BLOCK
8 VM=2100 2 GLAND 3 V1088216 1 LOCKING PAWL
9 via_-162 2 PACKING KIT 1 V1088215 1 TOP PIVOT
10 vs-508 4 HEX MUT L2 32 V1088213 L BOTTOM PIVOT
n VS-20147 4 WASHER 1/2 3 V1087426 6 FLANGED BEARING
12 V1084914 2 GUIDE TUBE 34 V1086890 2 SHOULDER BOLT
13 vs-18912 2 RETAINING RING 3s vS-7428 2 CAPSCREW
14 vs-24822 2 GEAR 36 vs-1882 2 ASHER
1S V1083936 1 SPACER 37 V1083893 L EXTENSION SPRING
16 V1086909 4 HHCS 1213 -~ 3Bceeo 38 V10880SS 4 THRUST BEARING
17 VI08S364 t PILLOV BLOCK YA 29 V1088054 2 SHOULDER BOLT
18 V1083384 1 CHANNEL VA 40 vG273%24 2 LOCKNUT
19 VvS-18911 2 KEY /4 4 V1086898 L SPACER BLOCK
20 vs-24187 t SHAFT 2 VvS-23351S 1 SPACER
2 vs-s12 4 LOCXWASHER 43 o811 L GEAR ASSY. (SEE FIGRY
22 V1085378 1 TRENCH BOX VA 44 VS-18867 2 RUBBER VIPER

43 VKL-346 1 LIFT LOCK ASSEMBLY

Fig. 2 Tuke and Plunger Assembly



885
PAD SUPERSTRUCTURE

PAD

_ SUPERSTRUCTURE
ITEM PART ory. DESCRIPTION ’
NO. No. -
1. 1086386 2 SUPPORT PAD ASS'Y
2. 1086382 1 -CUSHION
3. VS4515 12 -DRIVE RIVOT
4. 1086386 1 -SUPPORT TUBE ASS'Y
5. 1086379 2 BOLSTER
6. V525259 12 HEX HD. CAPSCREW 3/4-10 X 3
7. VS2407 2 SOC. HD. CAPSCREW 1/2-13 X 2
8. 08159 - 1 NAME PLATE

\ FRONT OF LIFT
ANO VENICLE
\

ease bottom side of bearing washers (8) when
?iplacing arm (7). Add sufficient number of shims (9)
to obtain .010 to .020 clearance at point "A" between
arm and top bolster plate. Arm must sSwing free]_.y‘
when capscrew (5) is torqued to 150 ft. lbs. mimimum. i

ITEM PART QTY. DESCRIPTION ITEM PART QTY. DESCRIPTION

NO. NO. NO. NO.

1. VAS-24910 1 L.H. SUPERSTRUCTURE 11. VAS-23377 4 --- ADAPTER & SLEEVE

2. VAS-24906 1 R.H. SUPERSTRUCTURE 12. VAS-23375 1 --- SLEEVE ASS‘'Y

3. V1083056 2 --- BOLSTER 13. VM-2139 1 ~-- ADAPTER HIGH PAD

4. 08159 1 --- NAME PLATE (on item 2 only) 14. VM-2138 1 --- ADAPTER LOW PAD
VS-4515 4 --- DRIVE SCREW NO. 2 X 3/16 15. VS-19977 2 --- CLEVIS PIN

S. VS-24295 2 --~ CAPSCREW 7/8-9 X 3-3/4 VS-19326 2 --- ROLL PIN 1/8 X 5/8
VS-24296 2 --- LOCKWASHER 7/8 1s6. VS-22952 12 ROLL PIN 3/8 X 1-1/2

6. VS-24155 2 --- TUBE ’ 17. VS-2882 12 CAPSCREW 3/4-10 X 2-3/4

7. VS-24182 2 --- ARM Vs-3010 12 LOCKWASHER 3/4

8. VS-24159 4 --- BEARING WASHER 18. V1087666 2 5/8-11 X 2-1/4 SCHS

VS23405 2 LOCKWASHER 5/8

--- BEARING SHIM



2NLONELSEEEINS Ave sggs

S88D-ST188D-188D

I :O.@N . V

TA..N\P 9¢ "— ™ ~ :O.w

U __ :

I

] . 1 @ [ T e )
Il e%% (B ©° | v/S 65
:w\“ ﬂ - A @@@ | . ] _ @@@ . . . 1] \

L/l 2GS -]

I

L0'G6




2/ ¥ SI SNOILYIIddV HLO8 Y04 3IONVYVIID ¥3IA0 JAINA ANWINIW

43A0 3IAINQ

LOeel

~— b/€ 68 —f

8/L 901

S88D0-STT88D-188D

NYHL 3AINQ

F/1 6L

&

.
e o
e o
o o o
@-——.

|

FHNLONHLSHIINS WYY ONIMS 188

|

b/€

1L



C881-C881LS-C885

WALL CONTROLS & OIL RESERVOIR
881 - 881LS LIFTS

ITEM PART NO. QTY. DESCRIPTION
1. V1087392 1 AIR VALVE
2. VS-20154 1 MUFFLER
3. VAS-14765 1 OIL VALVE
4. VS-25393 1 1-1/2" COUPLING
5. VS-25104 1 1-1/2" PIPE
6. VAS-28258 1 RESERVOIR
7. VAS-25118 1 GAUGE ROD
8. V1087679 1 FLOAT & HANGER



WaLL CONTROLS & O

! :
|

_

W

O WV mY o

PART
NO.

V1087381
V1087380
VsS-20154
VAS-14765

VAS-28258
VS-25104
VS-25393
VAS-25118
V1087679

QIL VALVE (4)

C383-Cl84

DESCRIPTION

QTY.

AIR VALVE ASS’'Y - 383 SERIES
AIR VALVE ASS’'Y - 184 SERIES

MUFFLER
OIL VALVE ASS’'Y. (SEE NOTE)

N

RESERVOIR

1 1/2" PIPE

1 1/2" COUPLING
GAUGE ROD

FLOAT ASSEMELY

R T

NOTE
IS SERVICED AS A: COMPLETE UNIT ONLY.




